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CMA Testing
and Certification

Laboratories
W AR E P D
TEST REPORT
Report No : AZDO21351(1) Date: 04 Jun 2020
Application No : LZO11151(9)
Applicant : RIKISHO CO., LTD.
WAKAYAGI BIDG., 2F,

2-20, KANDAJINBOCHO,
CHIYODA-KU, TOKYO,
101-0051 JAPAN

Sample Description  : One (1) submitted sample stated to be PP Sheet.
Article No . : 0555301
Sample Status Upon Receipt : Room Temperature

Date Received : 21 May 2020,
Test Period ;25 May 2020 to 04 Jun 2020,
Test Requested : Test for antibacterial activity and efficacy

Test organisms:
- Escherichia coli (ATCC 8739)
- Staphvlococcus aurens (ATCC 6538)

Test Method : With reference to JIS Z 2801- 2010,

Test Result . Refer to the result(s) on page 2.

For and on behalf of
CMA Industrial Development Foundation Limited

M (M\ Page 1 of 2

Choy Oi Lan, Ellen
Assistant Manager

Authorized Signature :

The conformity statement stated i Conclusion above is based on the decision rule agreed with spplicant and listed in www.cmatesti b et I
This document is issued subject to the Latest CMA Testing General Terms and Conditions of Testing and Inspection Services, mmhblc on requcs: nfauccsslble at wcbsllc W
This document shall not be reproduced except in full or with written approval by CMA Testing. The observations and test results in this report are relevant only to the sample tested.

CMA Industrial Development Foundation Limited
Room 1302, Yan Hing Centre, 9-13 Wong Chuk Yeung St., Fo Tan, Shatin, N.T., Hong Kong.
Tel: (852) 2698 8198 Fax: (B52) 26954177 E-mail: info@@ematesting.org  Web Site: http://www.cmatesting.org



CMA Testing
and Certification
Laboratories

M EAEE R D

TEST REPORT

Report No o AZD021351(1) Date; 04 Jun 2020
Application No o LAOLTIS 1Y)
Test Result
pecimens. | Logu | T Sample | o, ¢ | Log diference | TCARCEORE
(cells/em?) (cells/cm”) (Log U—-LogT) (%)
Escherichia coli s |
(ATCC 8739) 25x 10 439 | 34x10 1.53 2.86 99.86
Staphylococcus anrens 3 0
(ATCC 6538) 72x10 38 | <1.0x10 0 >3.86 >99.99
Note ; l.  The antibacterial product is determined that it has the antibacterial effectiveness when the

antibacterial thereof obtained according to the method is 2.0 or more:
i.e. If Log U— Log T = 2.0, the product is said to have antibacterial effectiveness.
2. *Untreated sample is provided by CMA which is proved to have non-antimicrobial activity.
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